



ACCREDITED

CONSTRUCTION MATERIALS TECHNOLOGIES

Email

TO: Randy Bryant – United Plastics **DATE:** April 14, 2008

FROM: Don Portfolio *[Signature]*

SUBJECT: Test Status: WVT for Mytheater and Db3

Please find following the results for the WVT testing of these two products. The G 21 results will be available in approximately 2 – 4 weeks.

Material ID	ASTM Test Method	Result, WVT, perms			
		1	2	3	Avg
Mytheater	E 96 A	0.1600	0.1076	0.1341	0.134
Db3	E 96 A	0.4760	0.3035	0.3436	0.374

UPC-001-02-01

PRI Accreditations: IAS-ES TL-189; State of Florida TST5878; Metro-Dade 06-1116.02; CRRC

The test results, opinions, or interpretations are based on the material supplied by the client. This report is for the exclusive use of stated client. No reproduction or facsimile in any form can be made without the client's permission. This report shall not be reproduced except in full without the written approval of this laboratory. PRI Construction Materials Technologies LLC assumes no responsibility nor makes a performance or warranty statement for this material or products and processes containing this material in connection with this report.